
PG-4075

C H A M B E R L A I N  G A M E  T A B L E S
A S S E M B L Y  I N S T R U C T I O N S  F O R

 " A S P E N  N I G H T S "  D R I F T W O O D  7 '  W O O D  P O O L  T A B L E  W I T H  T U R N B U C K L E  S U P P O R T



1

Parts List

  Leg  (A)
2 pieces

#2 #3 #4

#5 #6 #7 #8

#9 #10 #11 #12

#13 #14

#1

2 pieces
Leg end panel

Leg leveler
4 pieces

Main frame
1 piece

5/16"  Washer
34 pieces

Billiard balls
1 set

Triangle
1 piece

Chalk
2 pieces

Cue stick
2 pieces

Brush
1 piece

  Leg  (B)
2 pieces

Metal Turnbuckle

5/16"X1" Bolt
18 pieces

1 piece

#15 #16

5/16"  Washer
16 pieces

#17

2 pieces 2 pieces 2 pieces
Metal Connecter(A)

#18 #19 #20

5/16"X4" Bolt
4 pieces

5/16"X1-1/2" Bolt
12 pieces

Support Brace
1 piece

Metal Connecter(B)

Wrench



2

Step 1:

Step 2:

10

13

13

11

13
12

8
7

4

9

12
13

9

12

13

3

2

1
5

10



3

Step 3:

Step 4:

13

12

11

13

11

14

14

14

14

6

6

10

13

12



20

Raise

Lower

20

Step 5:

4


